
PERFORMANCE EVALUATION OF COMMON 
EFFLUENT TREATMENT PLANTS OF DELHI 

A DISSERTATION 

Submitted in partial fulfilment of the 
requirements for the award of the degree 

of 
MASTER OF TECHNOLOGY 

in 
CHEMICAL ENGINEERING 

(With Specialization in Industrial Pollution Abatement) 

By 
KAMLESH SINGH 

DEPARTMENT OF CHEMICAL ENGINEERING 
INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

ROORKEE -247 667 (INDIA) 
JUNE, 2008 



INDIAN INSTITUTE OF TECHNOLOGY ROORKEE 

CANDIDATE'S DECLARATION 

I hereby declare that the work, which is being presented in the dissertation entitled 

"PERFORMANCE EVALUATION OF COMMON. EFFLUENT TREATMENT 

PLANTS OF DELHI" in the partial fulfillment of the requirements of the award of the 
[...]
The El? comprises of the following units, viz. equalization basin, neutralization 

unit, clariflocculator, primary clarifier, aeration basin, secondary clarifier, and filter press. 

The wastewater is first pumped into an equalization basin, where the floating oil is 

skimmed out. About 25 kg of oil is skimmed out in 7 days and reused in the process 

along with the raw materials. The wastewater is neutralized with addition of lime (16.6 

kg/day) and is pumped to a clariflocculator where alum is added at a rate of 5.12 kg/day. 

28 



The addition of alum results in fast settling of lime sludge, which is drained out and 

passed through the filter press. The overflow of supernatant from the clariflocculator is 

supplemented with diammonium phosphate (6.0 kg,/day) as a nutrient and let into aeration 

basin for biological treatment. 

The overflow of aeration basin for biological stabilization. The surface aerators 

are provided in aeration basins for oxygen transfer and mixing of biomass with 

wastewater. The overflow from aeration basin passes through a clarifier. The residual 

colour of the treated effluent is removed by the addition of 12% sodium hypochlorite 

solution (1.8 kg/day). The settled sludge from secondary clarifier is partly recirculated to 

aeration basin in order to maintain a proper food/microorganism (F/M) ratio and the 

excess activated sludge produced in the process is taken to the filter press. 

The wastewater generated at the industry was properly equalized in a basin. The 

floated oil was skinned out manually and reused in the process. After removal of oil, the 

wastewater was pumped into lime unit for neutralization at a constant flow rate of 2.7 

m3/h over a period of 24 h. The neutralized wastewater was subjected to biological 

treatment in aeration basin units of the ETP. The COD of the influent to the ETP was 

8000 mg/1, while the value of COD in the treated effluent was 35 mg/l. The BOD in the 

inlet of the ETP was 3609.150 mg/1: while the treated effluent contained BOD with a 

mean value of 159.8 mg/l. Thus, the removal efficiency of the COD and BOD in the ETP, 

after adopting the mitigation measures, was 99.75 and 95.8%, respectively. The oil and 

grease could be removed to the extent of below the detection limit of less than 3.5 mg/l. 

Thus, the existing ETP was No-augmented after adopting the suitable measures by 

maintaining the required F/M ratio as well as avoiding the contamination of the biomass 

with spent earth. 

Nandy et al. (2002) evaluated the performance of ETP of a large scale paper industry 

manufacturing paper and paperboards. ETP was treating 42,903 m3  per day of wastewater 

based on average flow monitored. Performance evaluation of ETP indicates that 

29 



➢ The various unit processes and operations under existing operating conditions did 

not function at optimum level of performance as per its design. This is attributed mainly 

to poor operation and maintenance of the plant. 

➢ The performance of ETP with the present wastewater flow and characteristics 

could be improved by optimizing the operating parameters in the individual units. 

➢ Wastewater equalization and neutralization, and build-up of active biomass in the 

activated sludge system maintaining design F/M ratio will effectively treat the combined 

wastewater improving the performance of the plant. 

➢ Proper maintenance of primary and secondary clarifiers must also achieve 

optimum performance of the ETP. Implementation of the afore-referred measures would 

enable to achieve treated effluent quality conforming to the prescribed Standards of the 

Statutory Board for inland surface water discharge. 

Pophali et al. (2003) studied the influence of hydraulic shock loads and total 

dissolved solids (TDS) on the performance of three large-scale common effluent 

treatment plants (CETPs) treating textile effluents, which is generated from clusters of 

small-scale industries in the state of Rajasthan in India. Of the three CETPs, two having 

capacities 7.0 and 9.0 million liters per day (mld) are located in Pali and one of capacity 

6.0 mld in Balotra, District Banner. Wastewater from about one thousand small-scale 

industries is treated in these CETPs. The effects of hydraulic shock loads and TDS on 

effluent data from secondary clarifier for parameters biochemical oxygen demand (BOD) 

and suspended solids (SS) for CETPs at Pali, and chemical oxygen demand (COD) and 

SS for the CETP at Balotra were studied. It was observed that: 

➢ the effluent BOD and SS remained within the prescribed limits for CETP Pali at 

30% increased flow rate, whereas effluent COD and SS at 30% increased flow 

rate for CETP Balotra exceeded the prescribed limits and the CETP could sustain 

20% increased flow rate. 

➢ The shock loading analysis revealed that CETP Balotra had reduced capacity to 

sustain shock loads by 10% as compared to CETP Pali due to the presence of high 

TDS (15 000-20 000 mg/1). 

30 



> High TDS interfered with the oxygen transfer necessary for biological metabolism, 

thereby affected the efficiency of activated sludge process. Hence, activated 

sludge process treating high TDS effluents are more sensitive to hydraulic shock 

loads and prone to process upsets. 

The results of this study indicate that the presence of high TDS (dissolved 

inorganic) influences the biological stability of an activated sludge process. The present 

study confirms the findings of Stover and Obayashi that biological systems treating high 

TDS wastewater are more sensitive to environmental hanges (hydraulic shock load) and 

more prone to process upsets. The effluent parameters for BOD and SS for CETP Pali 

remained within the prescribed limits at 30% increased flow rate, hence confirming the 

capacity to sustain maximum shock loads, whereas the effluent parameters for COD and 

SS for CETP Balotra remained within the prescribed limits at 20% increased flow rate 

and indicated the maximum shock load that CETP could sustain. The presence of high 

TDS concentration in the wastewater reduced oxygen transfer efficiency in the aeration 

tank and affected biological metabolism. 

Colmenarejo (2006) evaluated eight small-scale municipal wastewater treatment 

plants over a period of 19 months in the suburb of Las Rozas in Madrid (Spain). Four 

plants used compact extended aeration, two used conventional activated sludge, two used 

conventional extended aeration, one used a rotary biodisc reactor and the other used a 

peat bed reactor. The best results were obtained from the plants that used conventional 

technologies and the biodisc. Conventional activated sludge and extended aeration had 

higher removal efficiencies for ammonia, TSS, COD and GODS and produced good 

quality final effluents for final disposal in accordance with the discharge standard. 

Empirical equations that correlated the concentration of dissolved oxygen in the effluents 

with the efficiencies of TSS, ammonia, COD and BOD5 removals for all plants evaluated 

were obtained. The performance of the plants using compact extended aeration was 

affected more than those using conventional technologies or rotary biodisc when the 

capacity exceeded that of its initial design. 

. 31 



The final effluents of the MWWTPs were evaluated taking into account the 

standards for disposal recommended by the European Union. Three parameters were 

considered: BOD5, COD and TSS. The plants with the highest percentages of samples 

with acceptable values were `Entremontes' and 'Golf, with percentages higher than 70% 

for all parameters considered. In the case of 'Pen-  ascales', around 90% of the samples 

for TSS and COD were lower than the standards, although in the case of BOD5 the 

percentage decree ased to around 60%. In the case of Pryca', the percentages of samples 

with acceptable values were approximately 82%, 64% and 55% for TSS, COD and 

BOD5, respectively. The remaining plants did not produce acceptable effluents with 

respect to all three parameters. It was studied that 25% of the MWWTPs evaluated could 

be considered to be working well, 25% were working acceptably and 50% were 

performing poorly. 

Hafez et al. (2007) carried out two sets of experiments by using laboratory separation 

unit with maximum pressure of 7 bars and pilot plant membrane separation unit with 

maximum pressure of 14 bars. Based on the analyses of collected samples, a hydration 

model was used to determine the combined salts in the wastewater. The combined salts 

were used in the preparation of a synthetic solution simulated to the wastewater of El 

Nile Company. The experiments were divided into two parts: the first part was concerned 

with the application of membrane separation experiments to synthetic solutions and the 

second part was concerned with the pretreatment and membrane separation experiments 

of the industrial wastewater. The first part was carried out by using NF followed by RO 

membrane separation technology. Best Performance for NF process is observed in 

separation of divalent ions and the less in separation of monovalent ions, NF membrane 

succeeded in 30% removal of divalent and trivalent ions, while RO membrane proved 

separation of 99% of sulphate ions, 96% of iron, 93% of bicarbonate, 90% of sodium, 

magnesium and sulphide ions, 86% of potassium, 73% of phosphate and 25% of calcium 

ions. 

The second part was concerned with industrial wastewater, where oil and grease 

were completely removed by floatation, 11% of TSS and 12% of COD were removed by 

32 



clarification, while coagulation by using 2 mg/1 of anionic polymer removed 93% and 

30% of TSS and COD respectively. The pretreated wastewater was allowed to pass 

through NF membrane at 14 bars followed by RO membrane at pressure of 14 bars. The 

separation efficiencies of monovalent, divalent and trivalent ions were nearly 2-3% less 

than that in case of synthetic solutions, while COD and BOD were completely removed. 

The water resulted from NF may be used in industrial processes and low pressure boilers 

while the water resulted from RO membrane may be used for high pressure boilers. 

Based on the previous results, preliminary techno-economic evaluation for 1200 m3/day 

treatment plant was performed. 

Moosvi et al. (2007) studied the treatment of wastewater collected from equalization 

tank of Common Effluent Treatment Plant (CETP), which was a mixture of waste coming 

from 525.  small-scale industries manufacturing textile and dyestuff intermediate, 

pigments and pharmaceuticals. Initially a pretreatment using ferric chloride and lime was 

carried out to increase the biodegradability (B OD5/COD) of the effluent, which showed 

color removal of 74% and COD reduction of 75% at a concentration of 10 and 4 mg/1 

respectively. The biological treatment system using anaerobic fixed film reactor was 

investigated as secondary treatment. A mixture of bacterial consortium DMAB and 

cowdung slurry was used for the formation of biofilm. The effect of hydraulic retention 

time (HRT) and organic loading rate (OLR) on the efficiency of treatment of anaerobic 

reactor was analysed. Subsequent aerobic treatment after anaerobic step using aerobic 

culture Pseudomonas aeroginosa helped in further removal of COD and color. Formation 

of aromatic amines during anaerobic treatment was mineralized by sequential aerobic 

treatment. 

Overall performance of the experimental treatment system was analysed at each 

treatment step and compared with the existing treatment at the plant. The existing CETP 

treatment plant consisted of an equalization tank and aeration tank. The final COD 

removal achieved after the aerobic treatment of the CETP was 40-45% and color 

removal was 35-40%. Overall decolorization and COD removal achieved when the 

33 



effluent was pretreated by coagulation using FeC13  and lime followed by anaerobic and 

aerobic treatment was 89% and 94%, respectively. 

Sajidu et al. (2007) evaluated the water quality in streams and wastewater treatment 

plants (WWTP) in the City of Blantyre, Malawi. It also assesses the efficiencies of 

wastewater treatment by industries and the wastewater treatment plants themselves. 

Study locations included Limbe WWTP, Soche WWTP, Limbe, Mudi and Nasolo 

streams. Water samples were collected by grab sampling technique in February 2005. 

Phosphates, nitrates and sulphates were determined by vanadomolybdophosphoric acid 

colorimetric, salicylate colorimetric and turbidimetric methods, respectively. Metals were 

analysed using atomic absorption spectroscopy. 

Concentrations of lead, cadmium, iron, manganese, zinc, chromium and nickel 

were much higher than the World Health safe limits for drinking water in all the sampled 

streams after they had passed through industrial areas. Nitrates and sulphates 

concentrations at all sampling points were found to be lower than the safe limits for 

drinking water of 50 mg/I and 250 mg/I, respectively. However, phosphate concentrations 

were above the safe limit of 0.5 mg/l. It was also observed that biochemical oxygen 

demand (BOD5) levels were above the World -Health Organisation limit of 20 mg/I at all 

sites except Mudi and Limbe streams before passing through industrial areas. This was an 

indication of pollution in the streams. Values of pH and total dissolved solids (TDS) were 

within the recommended standards. The results suggest that streams in Blantyre City get 

polluted by heavy metals and nutrients which could be due to uncontrolled industrial 

waste disposal, vehicular emissions and agricultural activities. Regular monitoring of the 

water quality and enforcement of environmental protection laws are needed in order to 

control pollution in the city. 

It was concluded from the results that some of the Blantyre City streams are 

presently polluted with metal pollutants such as lead, chromium, cadmium, nickel and 

manganese, and nutrients such as phosphates making it unsafe for human use as well as 

unsupportive to aquatic organisms. Wastewater treatment plants in the city do not 

34 



significantly reduce heavy metals in wastewater. There is therefore a dire need to 

properly manage wastes in the city and control as well as monitor industrial and human. 

Nery et al. (2007) evaluated the performance and process stability of a full-scale 

poultry slaughterhouse wastewater treatment plant in removing organic matter over a 4-

year operation. The wastewater treatment system is composed of rotary and static 

screens, an equalization tank, a dissolved-air flotation (DAF) system and two up flow 

anaerobic sludge blanket (UASB) reactors. The operating strategy for UASB reactors to 

treat slaughterhouse wastewater involves the use of a tank to dampen fluctuations in flow 

and organic load, a DAF system to remove oil and grease (O&G) and suspended solids 

(SS) and an intermittent operation. Surface-loading rates of 1.6 f 0.4 m3/m2  h applied to 

the DAF system in the operation under study resulted in O&G and SS removal 

efficiencies of 51 ± 16% and 37 ± 16%. respectively. The organic loading rate of 

1.6 ± 0.4 kg COD/m3  day and the upflow velocities of 0.3 ± 0.1 rn/h applied to the UASB 

reactors resulted in a similar and satisfactory performance, showing total chemical 

oxygen demand and soluble chemical oxygen demand removal efficiencies of 67% and 

85%, respectively. Although the organic matter removal efficiencies of the treatment 

plant reached about 90%, the nutrients concentrations in the treated effluent pointed to 

the need for advanced wastewater treatment. 

Al-Mutairi et al. (2008) investigated use of physicaUchemical processes and the 

application of contact-assisted activated sludge process. These tests were carried out in a 

310-m3/d plant. The analysis of plant performance was based on the quality of treated 
[...]
1. Preparation of glass-fiber filter disk: If pre-prepared glass fiber filter disks are 
used, eliminate this step. 

2. Insert disk with wrinkled side up into filtration apparatus. Apply vacuum and 
wash disk with three successive 20-mL volumes of reagent-grade water. Continue 
suction to remove all traces of water. Discard washings 

3. Preparation of evaporating dish: If volatile solids are to be measured, ignite 
cleaned evaporating dish at 550°C for 1 h in a muffle furnace. 

4. If only total dissolved solids are to be measured, heat clean dish to 180 ± 2°C for 
1 h in an oven. Store in desiccator until needed. Weigh immediately before use. 

5. Selection of filter and sample sizes: Choose sample volume to yield between 2.5 
and 200 mg dried residue. If more than 10 min are required to complete filtration, 
increase filter size or decrease sample volume. 

6. Sample analysis: Stir sample with a magnetic stirrer and pipet a measured volume 
onto a glass-fiber filter with applied vacuum. 

60 



7. Wash with three successive 10-mL volumes of reagent-grade water, allowing 
complete drainage between washings, and continue suction for about 3 min after 
filtration is complete. 

8. Transfer total filtrate (with washings) to a weighed evaporating dish and 
evaporate to dryness on a steam bath or in a drying oven. If necessary, add 
successive portions to the same dish after evaporation. 

9. Dry evaporated sample for at least 1 h in an oven at 180 ± 2°C, cool in a 
desiccator to balance temperature, and weigh. 

10. Repeat drying cycle of drying, cooling, desiccating, and weighing until a constant 
weight is obtained or until weight change is less than 4% of previous weight or 
0.5 mg, whichever is less. 

11. Analyze at least 10% of all samples in duplicate. Duplicate determinations should 

agree within 5% of their average weight. [Cleceri et al., 1998]. 

4.5.4 Calculation 

(A — B) X 1000 / sample volume, mL if= mg total dissolved solids/L 

where: 

A = weight of dried residue + dish, mg, and 

B = weight of dish, mg. 

61 



4.6 OIL AND GREASE 

4.6.1 Principal 

Dissolved or emulsified oil and grease is extracted from water by intimate contact with an 
extracting solvent. Some extractables, especially unsaturated fats and fatty acids, oxidize 
readily; hence, special precautions regarding temperature and solvent vapor displacement 

are included to minimize this effect. Organic solvents shaken with some samples may 
form an emulsion that is very difficult to break. This method includes a means for 
handling such emulsions. Recovery of solvents is discussed. Solvent recovery can reduce 

both vapor emissions to the atmosphere and costs [Cleceri et al. (1998)]. 

4.6.2 Apparatus 

1. Separatory funnel 

2. Distilling flask, 125-mL. 

3. Liquid funnel, glass,Filter paper. 

4. Centrifuge, capable of spinning at least four 100-mL glass centrifuge tubes at 

2400 rpm or more. Centrifuge tubes, 100-mL, glass. 

5. Water bath, capable of maintaining 85°C. 

6. Vacuum pump or other source of vacuum. 

7. Distilling adapter with drip tip. 

8. Ice bath 

62 



9. Waste receptacle, for used solvent. 

10. Desiccator. 

4.6.3 Reagents 

1. Hydrochloric or sulfuric acid 

2. n-Hexane, boiling point 69°C. The solvent should leave no measurable residue on 

evaporation; distill if necessary. Do not use any plastic tubing to transfer solvent 

between containers. 

3. Methyl-tert-butyl ether (MTBE), boiling point 55°C to 56°C. The solvent should 

leave no measurable residue on evaporation; distill if necessary. Do not use any 

plastic tubing to transfer solvent between containers. 

4. Sodium sulfate, Na2SO4, anhydrous crystal. 

5. Solvent mixture, 80% n-hexane/20% MTBE, v/v. 

4.6.4 Procedure 

1. Mark sample bottle at the water meniscus or weigh the bottle, for later 

determination of sample volume. 

2. If sample has not been acidified previously, acidify with either 1:1 HC1 or 1:1 
H2SO4  to pH 2 or lower (generally, 5 mL is sufficient for 1 L sample). 

3.. Using liquid funnel, transfer sample to a separatory funnel. 

63 



4. Carefully rinse sample bottle with 30 mL extracting solvent (either 100% 

hexane, or solvent mixture, and add solvent washings to separatory funnel. Shake 

vigorously for 2 min. Let layers separate. 

5. Drain aqueous layer and small amount of organic layer into original sample 

container. 

6. Drain solvent layer through a funnel containing a filter paper and 10 g Na2SO4, 

both of which have been solvent-rinsed, into a clean, tared distilling flask. 

7. If a clear solvent layer cannot be obtained and an emulsion of more than about 5 
mL exists, drain emulsion and solvent layers into a glass centrifuge tube and 

centrifuge for 5 min at approximately 2400 rpm. 

8. Transfer centrifuged material to an appropriate separatory funnel and drain 
solvent layer through a funnel with a filter paper and 10 g Na2SO4, both of which 

have been pre-rinsed, into a clean, distilling flask. 

9. Recombine aqueous layers and any remaining emulsion or solids in separatory 
funnel. 

10. For samples with <5 mL of emulsion, drain only the clear solvent through a 

funnel with pre-moistened filter paper and 10 g Na2SO4. 

11. Recombine aqueous layers and any remaining emulsion or solids in separatory 

funnel. 

12. Extract twice more with 30 mL solvent each time, but first rinse sample container 
with each solvent portion. 

13. Repeat centrifugation step if emulsion persists in subsequent extraction steps. 

64 



14. Combine extracts in tared distilling flask, and include in flask a final rinsing of 

filter and Na2SO4  with an additional. 10 to 20 mL solvent. 

15. Distill solvent from flask in a water bath at 85°C for either solvent system. 

16. To maximize solvent recovery, fit distillation flask with a distillation adapter 

equipped with a drip tip and collect solvent in an ice-bath-cooled receiver. 

17. When visible solvent condensation stops, remove flask from water bath. 

18. Cover water bath and dry flasks on top of cover, with water bath still at 85°C, for 

15 min. 

19. Draw air through flask with an applied vacuum for the final I min. Cool in 

desiccator for at least 30 min and weigh. 

20. To determine initial sample volume, either fill sample bottle to mark with water 

and then pour water into a 1-L graduated cylinder, or weigh empty container and 

cap 

21. Calculate the sample volume by difference from the initial weight (assuming a 

sample density of 1.00). 

65 



4.6.5 CALCULATIONS 

If the organic solvent is free of residue, the gain in weight of the tared distilling flask is 

due to oil and grease. Total gain in weight, A, of tared flask, less calculated residue from 

solvent blank, B, is the amount of oil and grease in the sample: [Cleceri et al. (1998)] 

(A-B) X 1000 

mg oil and grease/L — 

mL sample 

66 



CHAPTER 5 
RESULTS AND DISCUSSION 

5.1 GENERAL 

This chapter deals with interpretation of results obtained from the work conducted 

for the evaluation of various Common Effluent Treatment Plants. The results obtained 

from the present study have been furnished in tables and the efficiency achieved in the 
reduction of various parameters as shown in the figures which shows the overall 

efficiency of the common effluent treatment plants in the reduction of different 
parameters. 

The Delhi region has 11 operational CETPs and 1 under-construction CETP. The stage 
wise grab samples were collected at various points to evaluate the performance of 
CETPs. 

5.2 SAMPLING POINTS: 

The sampling points are SI, S2, S3, S4 and S5. 

Sl- Raw Effluent / Before Equalization (Si) 
S2- After Equalization (S2) 

S3- After tube settler/primary clarifier /after aeration (S3) 
S4- After dual media filter (DMF) (S4) 

55- After activated carbon filter (ACF) (S5) 

Three Samples of ground water (GW) from each of the industrial area were also taken for 
TDS monitoring. The samples were collected and analyzed in water lab of Central 
Pollution Control Board (CPCB), Delhi. 

67 



5.3 LOCATIONS: 

The 11 Common Effluent Treatment Plants of Delhi which were selected are:- 

1. Lawrence Road 

2. Mangolpuri 

3. Jhilmil 
4. Okhla 

5. GT Karnal Road 
6. Wazirpur 
7. SMA 

8. Narela 

9. Mayapuri 

10. Badli 

11. Nangloi 

Table 5.1 Location and capacity of CETPs in Delhi 

S.No Name of CETP Industries estates served Date of 
completion 

Design 
capacity MLD 

1.  Lawrence Road Lawrence road Industrial 
Area 

30.09.2004 12 

2.  Mangolpuri Mangolpuri Industrial Area, 
phase I & 11 

28.11.2001 2.4 

3.  Jhimil Jhilmil & Friends colony 
Industrial Area 

22.08.2004 16.8 

4.  Okhla Okhla Industrial Area 30.04.203 24 
5.  GTK Road GTK Road Industrial Area 01.12.2002 6 
6.  Wazirpur Wazirpur Industrial area 23.01.2003 24 
7.  SMA Rajasthan 	Udyognagar, 

SMA & SSI Industrial Areas 
30.05.2003 12 

8.  Narela Narela Industrial Area 15.06.2003 24 
9.  Mayapuri Mayapuri Industrial Area, 

phase I & II 
03.03.2003 12 

10.  Badli Badli Industrial Area 31.03.2003 12 
11.  Nangloi DSIDC, 	Nangloi 	& 

Udyognagar Industrial areas 
30.05.2003 12 

68 



5.3.1 LAWRENCE ROAD CETP: 

The CETP plant has the conventional chemical treatment facility to treat effluents from 

Industries such as Food industry, Textile Industry, Meat Processing, Public/Domestic 

toilets. 

1. Date of monitoring: December 12, 2007 

2. Industrial area (s) connected to the CETP:Lawrence road industrial area has about 450 

industries. 

3. Main units of treatment scheme: 

i. Screens, 

ii. Green channels, '- 

hi. Equalization tank, 

iv. Pm-chlorination contact tank, 

v. Tube settler, settling 

vi. Primary tank, 

vii. Aeration tank, 

viii. Secondary settling tank, 

ix. Dual media filters 

x. Activated carbon columns 

xi. Sludge thickener and 

xii. Rotary vacuum filter for sludge treatment 

4. Design flow of CETP: 12MLD (500 m3/hr) 

5. Observed flow reaching CETP: 2 MLD 

69 



Table 5.2: Unit sizes of main treatment units and operational conditions at 
Lawrence Road CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 500 m3/hr 

Volume: 4000 m3  
Tube Settler Hourly influent rate: 500 m3/hr 

Total number of operational hours: 8-12 hr 
Surface area: 100 m2  
Media depth: 1 m 

Primary Settling tank NA 
Aeration tank NA 
Secondary settling tank NA 
Dual Media Filter (DMF) Total units: 9, Diameter: 3.0 m 

Hourly influent rate: 100-250 m3/hr 
Total no. of operation hours: 6-8 hr 
No. of units in use: 5 

Activated carbon columns: Total units: 6, Diameter: 3.0 m 
Hourly influent rate: 100-250 m3/hr 
Total no. of operation hours: 6-8 hr. 
N. of units in use: 4 

Sludge thickener Daily hourly prim. sludge flow rates:15 
m3/hr 
Total no. of operation hours: 8-10 hrs 
Surface area: 701 m2 

Rotary vacuum filter Thickened sludge pump capacity: 15 m'/hr 
Total no. of operation hours: 8-10 hr. 
Diameter: 1.8 m and width: 1.52 m 
Design loading: 14 kg/m2/hr 

Chemical dozing Bleaching powder: 30 ppm, Alum: 400 
ppm 
and Polyelectrolyte: 0.5 ppm 

TABLE 5.3 Lab analysis report of Lawrence Road CETP: 

Lawrence Road 

Design flow rate: 
12 MLD 
Observed flow: 
2.0 MLD 

Sample location Ph "COD COD TSS TDS O&G 
Before equal. Tank 7.11 247 621 332 4350 122 
After equal. Tank 7.08 339 818 355 4120 
After tube settler 6.55 190 408 164 4276 
After dual media filter 6.65 203 414 180 4388 
After activated carbon 6.50 186 361 158 4176 70 

*All the parameters are in mg/1 except pH 

70 



From the analysis results following are inferred: 

1. The effluent received at CETP during study period was around 2.0 MLD, whereas the 
designed capacity of CETP is 12 MLD, which shows under utilization of the CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, TSS and TDS were 24.69 

%, 41.86%, 52.40% and 4% respectively which indicates no proper treatment to the 
organic load. 

3. The CETP is not meeting the prescribed standards with respect to BOD, COD, TSS, 
TDS and Oil & Grease. The observed concentrations are 186, 361, 158, 4176 and 70 

against the limit of 30, 250, 100, 2100 and 10 respectively. 

4. Housekeeping practices of CETP premises were found to be poor especially with 
respect to sludge handling areas. 

5. In primary clarifier and aeration tank, foam was generating considerably and was 
being removed manually. In aeration tank anti foaming agent was being mixed for 

reduction of foams. 

6. Delhi Pollution Control Committee has taken the responsibility for the safe disposal of 

sludge generated during the process. At present it is being stored in open ground which 

may leads for ground water contamination. 

5.3.2 MANGOLP URI CETP 

The CETP plant has Biological treatment facility to treat effluents from Industries such as 

Plastics, Rubber, Automobiles, Foot wear and Vegetable waste sector. 

1. Date of Monitoring/Inspection: December 13, 2007 

2. Industrial area (s) connected to the CETP: Mangolpuri industrial area-530 industries 

3. Main units of treatment scheme: 

i. Screens, 

ii. Green channels, 

71 



iii. Equalization tank, 

iv. Primary settling tank, 

v. Aeration tank, 

vi. Secondary settling tank, 

vii. Dual media filters 

viii. Activated carbon columns 

ix. Sludge thickener and 

x. Rotary vacuum filter for sludge treatment 

4. Design flow of CETP 2.4 MLD (110 m3/hr) 

5. Average flow reaching CETP 1.2- 1.3 MLD 

Table 5.4: Unit sizes of main treatment units and operational conditions at 
Mangolpuri CETP 

Treatment Unit Collected Information 
Equalization tank (2) Hourly influent rate: 500 m3/hr 

Volume: 800 m3  (400 m3each) 
Primary Settling tank Hourly influent flow rate: 50 m3/hr 

Diamter: 9.6 m, Vlume: 217 m3  
Aeration tank Hourly influent flow rate: 50 m3/hr 
Secondary settling tank Hourly influent flow rate: 50 m3/hr 

Diameter: 15 m, Volume: 530 m 
Dual Media Filter (DMF) Total units: 3, Diameter: 3.0 m 

Media depth: 1.25 m 
Hourly influent rate: 50 m3/hr 
Total no. of operation hours: 24 hr 
No. of units in use: 2 

Activated carbon columns: Total units: 2, Diameter: 3.0 m 
Hourly influent rate: 50 m3/hr 
Total no. of operation hours: 24 hr. 
N. of units in use: 2 

Sludge thickener Hourly prim. sludge flow rates-10-20 m3/hr 
Total no. of operation hours: 24 hrs 
Diameter: 2.5 m 

Rotary vacuum filter Thickened sludge pump capacity:10-20 
m3/hr 
Total no. of operation hours: 24 hr. 
Diameter: 0.75 m and width: 1.36 in 
Design loading: 14 kg/m2/hr 

Chemical dozing NA 

72 



Table 5.5 Lab analysis report of Mangolpuri CETP: 

Mangolpuri 
Design flow rate: 
2.4 MLD 
Observed flow: 
1.2-1.3 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.15 75 274 170 7694 89 
After equal. Tank 7.20 150 490 457 8536 
After tube settler 7.32 44 148 124 8356 
After dual media filter 7.27 34 114 50 8288 
After activated carbon 6.69 22 96 36 8316 9 

*All the parameters are in mg/1 except pH 

Fact and finding of the study carried out are as follows: 

1. The CETP plant has Biological treatment facility to treat effluents from Industries 

such as Plastics, Rubber, Automobiles, Foot wear and Vegetable waste sector. 

2. The Plant has 2 inlet pipes (Phase I and Phase II) and phase II was not working at the 

time of visit. 

3. The overall treatment efficiencies, in respect of BOD, COD, TSS were 70.66 %, 
64.96%, 78.82% respectively which indicates proper treatment to the organic load. 

4. The species used in the Aeration tank is amylases along with the Protozoa in Mixed 

Liquor Suspended Solids and BOD:N:P ratio is 100:5:1 

5. All the sludge drying beds were observed filled up with sludge, which shows 
inadequate capacity. 

6. The higher concentration of TDS at the outlet may be due to higher doses of coagulant 
and lime. 

7. The CETP do not have stand by power supply arrangement, which is essential for 
continuous operation of the biological plants. 

8. The CETP in meeting the prescribed standards with respect to Ph, BOD, COD, TSS, 
TDS, and Oil & grease. 

73 



Sludge 
Thickener 

Vaccum Filter 

S2 

/Ire 
chlorination 
Tank 

• 

Flash Mixer 

Flocculation 
Tank 

Tube 
Settler 

Equalization 
Tank 

Receiving 	Si 
Chamber 

Dry Sludge Cake 

Treated Effluent 

      

      

 

Post Chlorination 
Tank 

?51 Activated Carbon S 4 Dual Media 
Filter 

     

Fig. 5.1 Schematic diagram of CETP at Lawrence Road 

74 

Sump 
Well 



Excess 
Sludge 9A 

•	 Aeration 

1 
Secondary 
Clarifier 

SI Receiving Equilization Phase I 
Chamber Tank 

Phase II 

S2 

Primary 
Clarifier 

Sludge 
Thickener 

Vacuum 
Filter 

Dry Sludge Cake 

    

153 

    

id S5  Activated Carbon Treated Effluent • 
S4 Dual Media 

Filter 

 

     

Fig. 5.2 Schematic diagram of CETP at Mangolpuri (Biological Treatment) 

75 



5.3.3 JHILMIL CETP 

1. Date of Monitoring: December 14„ 2007 

2. Industrial area (s) connected to the CETP: Jhilmil industrial area - 500 industries. 

3. Main units of treatment scheme: 

i. Screens, 
ii. Green channels, 

iii. Equalization tank, 
iv. Pre-chlorination contact tank, 
v. Tube settler, 

vi. Dual media filters 
vii. Activated carbon columns 

viii. Sludge thickener and 
ix. Rotary vacuum filter for sludge treatment 

4. Design flow of CETP 16.8 MLD (500 m3/hr) 

5. Average flow reaching CETP- 4.5-5 MLD 

Table 5.6: Unit sizes of main treatment units and operational conditions at Jhilmil 
CETP 
Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 350 m3/hr 

Volume: 3000 m3  
Tube Settler Hourly influent rate: 350 m3/hr 

Total number of operational hours: 8-12 hr 
Surface area:12X6 m2,Media depth: 0.75 m 

Dual Media Filter (DMF) 

. 

Total units: 17, Diameter: 3.0 m 
Hourly influent rate: 100-250 m3/hr 
Total no. of operation hours: 9-12 hr 
No. of units in use: 8-10 

Activated carbon columns: 	, Total units: 10, Diameter: 3.0 m 
Hourly influent rate: 100-250 m3/hr 
Total no. of operation hours: 9-12 hr. 
N. of units in use: 6 

Sludge thickener Hourly primary sludge flow rates:15 m3/hr 
Total no. of operation hours: 8-10 hrs 
Surface area: 701 m2, diameter: 3.3 m 

Rotary vacuum filter Thickened sludge pump capacity: 15 m3/hr 
D: 1.8 m and W: 1.52 m 
Design loading: 14 kg/m2/hr 

Chemical dozing Bleaching powder: 125-130 ppm, Alum: 
90-110 ppm and Polyelectrolyte: 0.5 ppm 

76 



Table 5.7 Lab ana ysis report of Jhilmil CETP: 

Jhilmil 
Design flow rate: 
16.8 MLD 
Observed flow: 
4.5-5.0 MLD 

Sample location Ph ROD COD TSS TDS O&G 
Before equal. Tank 6.75 109 313 136 2598 63 
After equal. Tank 6.34 29 135 78 3698 
After tube settler 6.49 22 110 72 3714 
After dual media filter 7.14 9 47 47 3298 
After activated carbon 6.70 11 71 37 2780 10 

*All the parameters are in mg/I except pH 

Fact and finding of the study carried out are as follows: 

1. The effluent received at CETP during study period was around 4.5-5.0 MLD, whereas 

the designed capacity of CETP is 16.8 MLD, which shows under utilization of the 

CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, TSS and O&G were 89.9 
%, 77.32%, 72.8% and 84.13% respectively which indicates proper treatment to the 

organic load. 

3. The solid waste generated from the CETP needs scientific disposal. At present it is 
being stored in polythene bags. 

4. Since power failure is the common phenomenon, stand by arrangement like DG set has 

not been installed. 

5. Equalization tank were not clean since the time it was put under operation and around 

50 to 60% of its capacity might have been exhausted by this time due to settling of solids 
at bottom. This clearly indicates the poor performance of equalization unit, which leads 

an adverse impact on overall efficiency of the CETP. 

77 



5.3.4 °KUALA CETP 

1. Date of Inspection: December 14, 2007 

2. Industrial area (s) connected to the CETP: Okhala Industrial Area - >1000 industries. 

3. Main units of treatment scheme. 

i. Screens, 

ii. Green channels, 

iii. Equalization tank, 

iv. Pre-chlorination contact tank, 

v. Tube settler, 

vi. Dual media filters 

vii. Activated carbon columns 

viii. Sludge thickener and 

ix. Rotary vacuum filter for sludge treatment 

4. Design flow of CETP: 24MLD (1000 m3/110 

5. Average flow reaching: CETP 3.5 MLD 

78 



Table 5.8: Unit sizes of main treatment units and operational conditions at Okhala 
CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 400 m3/hr 

Volume: 8000 m3  
No. of Aerators: 4 
Capacity of each aerators: 15 KW HP 

Tube Settler Hourly influent rate: 400 ms/hr 
Total number of operational hours: 8-12 hr 
Surface area: 216 m2  
Media depth: 1.0 m 

Primary Settling tank NA 
Aeration tank and secondary settling tank NA 
Dual Media Filter (DMF) Total units: 24, Diameter: 3.0 m 

Hourly influent rate: 400 m3/hr 
Total no. of operation hours: 8-12 hr 
No. of units in use: 12 

Activated carbon columns: Total units: 15, Diameter: 3.0 m 
Hourly influent rate: 400 m3/hr 
Total no. of operation hours: 8-12 hr. 
N. of units in use: 7-8 

Sludge thickener Daily hourly primary sludge flow rates: 40 
m3/hr 
Total no. of operation hours: 8 hrs 
Surface area: 701 m2, diameter: 3.3 m 

Rotary vacuum filter Thickened sludge pump capacity: 900 
m3/hr 
Total no. of operation hours: 8-9 hr. 
Diameter: 1.9 m and width: 2.5 m 
Design loading: 285 kg/m2/hr 

Chemical dozing Bleaching powder:45 ppm, Alum:400 ppm 
And Polyelectrolyte: 0.3 ppm 

Table 5.9 Lab analysis report of CETP at Okhla: 

Okhla 
Design flow rate: 
24 MLD 
Observed flow: 
3.5 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.29 231 550 222 1756 44 
After equal. Tank 7.52 151 589 422 1798 
After tube settler 7.25 95 192 33 1818 
After dual media filter 7.31 90 197 22 1854 
After activated carbon 
filter 

7.16 76 193 15 1918 15 

*All the parameters are in mg/1 except pH 

79 



Fact and finding of the study carried out are as follows: 

1. The effluent received at CETP during study period was around 3.5 MLD, whereas the 
designed capacity of CETP is 24 MLD; which shows under utilization of the CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, TSS and O&G were 67.0 

%, 64.9%, 93.24% and 65.9% respectively which indicates proper treatment to the 

organic load. 

3. Industrial units are not providing the desired primary treatment to their effluent before 

sending to CETP. 

4. There was no flow measurement facility and it was operated by pump flow. 

5. From the result it is seen that the CETP is meeting the stipulated standard in terms of 

Ph, BOD, COD, TSS, TDS, and 0 & G. 

6. It was also seen that most of the industries are not discharging their effluent to the 

CETP but directly into the drains. 

5.3.5 GT KARNAL ROAD CETP 

1. Date of Inspection: 15 December, 2007 

2. Industrial area (s) connected to the CETP: GTK Road Industrial Area - about 420 —450 

industries 

3. Main units of treatment scheme: 

i. Screens, 

ii. Grit channels, 

iii. Equalization tank, 

iv. Pre-chlorination contact tank, 

80 



v. Tube settler, 

vi. Dual media filters 

vii. Activated carbon columns 
viii. Sludge thickener and 

ix. Rotary vacuum filter for sludge treatment 

4. Design flow of CETP: 6 MLD (1000 m3/hr) 

5. Average flow reaching: CETP 1.7 MLD 

Table 5.10: Unit sizes of main treatment units and operational conditions at GT 
Karnal Road CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 170 m3/hr 

Volume: 4000 m3  
Tube Settler Hourly influent rate: 170 m3/hr 

Total number of operational hours: 10-12 
hr 
Media depth: 2.55 
Effective surface area: 2.05 m3/m3 

Primary Settling tank NA 
Aeration tank NA 
Secondary settling tank NA 
Dual Media Filter (DMF) Total units: 6, Diameter: 3.0 m 

Hourly influent rate: 400 m3/hr 
Total no. of operation hours: 14 hr 
No. of units in use: 3 

Activated carbon columns: Total units: 4, Diameter: 3.0 m 
Total no. of operation hours: 9-14 hr. 
N. of units in use: 2 

Sludge thickener Total no. of operation hours: 9-12 hrs 
Diameter: 6.5 m 

Rotary vacuum filter Total no. of operation hours: 5 hr. 
Diameter: 1.9 m and width: 2.5 m 
Design loading: 28 kg/m2/hr 

Chemical dozing Bleaching powder: 30 ppm, Alum: 400 
ppm 
And Polyelectrolyte: 0.5 ppm 

81 



Table 5.11 Lab analysis report of CETP at GT Karnal Road: 

GTK Road 
Design flow rate: 
6 MLD 
Observed flow: 
1.7 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Raw effluent 7.08 190 504 198 1066 17 
Before equal. Tank 7.33 157 397 184 1056 
After equal. Tank 7.55 51 225 241 112 
After tube settler 7.10 15 47 29 1170 
After dual media filter 7.23 4 15 BDL 1854 
After activated carbon 7.38 7 31 28 1180 BDL 

* All the parameters are in mg/1 except pH 

Fact and finding of the study carried out are as follows: 

1. The effluent received at CETP during study period was around 1.7 MLD, whereas the 

designed capacity of CETP is 6 MLD, which shows under utilization of the CETP. 

2. The overall treatment efficiencies, in respect of ROD, COD, and TSS were 96.3 %, 

93.8 %, and 85.8% respectively which indicates proper treatment to the organic load. 

3. The final effluent quality is the best among all the CETPs final effluent. It shows the 

proper functioning and maintenance of CETP. 

4. Sludge handling facilities was inadequate as polybags were broken. 

5. Flow meter device were not installed. 

6. A full fledged laboratory exist with a facility to monitor the operational parameters 

such as pH, BOD, COD, TSS, TDS, Oil and gas. 

5.3.6 WAZIRPUR CETP 

1. Date of Inspection: 15 December , 2007 

2. Industrial area (s) connected to the CETP: Wazirpur Ind. Area-1100 Industries. 

3. Main units of treatment scheme: 

82 



i. Screens, 
ii. Green channels, 

iii. Equalization tank, 

iv. Pre-chlorination contact tank, 
v. Tube settler, 

vi. Dual media filters 

vii. Activated carbon columns 

viii. Sludge thickener and 
ix. Rotary vacuum filter for sludge treatment 

4. Design flow of CETP: 24MLD 

5. Average flow reaching: CETP 2.25 MLD 

Table 5.12 Lab analysis report of CETP at Wazirpur: 

Wazirpur 
Design flow rate: 
24 MLD 
Observed flow: 
2.25MLD 

Sample location Ph BOD COD TSS TDS O&G 
Raw effluent <2.0 
Before equal. Tank <3.0 
After equal. Tank 
After tube settler 
After dual media filter 
After activated carbon 

* All the parameters are in mg/1 except pH 

The Ph value of the raw effluent was less ( around1.0-2.0) which need NaOH at the early 

stage but due to carelessness it was not maintained as a result pH at the equalization tank 

was around 2- 3. As a result to protect the ACF and DMF recycling was going on to 

neutralize the pH. So the entire treatment plant was not in operation. So the samples were 

not collected for analysis. 

5.3.7 SMA CETP 

1. Date of Inspection: 16 December, 2007 

2. Industrial area (s) connected to the CETP: SMA Industrial Area has about 500 

industries (mainly pickling, dying) 

83 



3. Main units of treatment scheme: 

i. Screens, 

ii. Green channels, 

iii. Equalization tank, 

iv. Pre-chlorination contact tank, 

v. Tube settler, 

vi. Dual media filters 

vii. Activated carbon columns 

viii. Sludge thickener and 

ix. Rotary vacuum filter for sludge treatment 

4. Design flow of CETP: 12MLD 

5. Average flow reaching: CETP 1.5 MLD 

Table 5.13: Unit sizes of main treatment units and operational conditions at SMA 
CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 400 m3/hr 

Volume: 44X22X4 m3  
Tube Settler Hourly influent rate: 350 m3/hr 

Total number of operational hours: 8-12 hr 
Primary Settling tank NA 
Aeration tank NA 
Secondary settling tank NA 
Dual Media Filter (DMF) Total units: 9, Diameter: 3.0 m 

Total no. of operation hours: 8 hr 
No. of units in use: 4 

Activated carbon columns: Total units: 6, Diameter: 3.0 m 
Total no. of operation hours: 8 hr. 
N. of units in use: 3 

Sludge thickener Total no. of operation hours: 8 hrs 
Diameter: 1.8 m, width: 1.5 m 

Rotary vacuum filter Total no. of operation hours: 8-9 hr. 
Diameter: 1.9 m and width: 2.5 m 
Design loading: 285 kg/m2/hr 

Chemical dozing Bleaching powder:25 kg/day, Alum:100 
kg/day, Lime: 240 kg/day, 
And Polyelectrolyte: 1 kg/day 

84 



Table 5.14 Lab analysis report of CETP at SMA: 

SMA 
Design flow rate: 
12 MLD 
Observed flow: 
3.5 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 2.82 58 221 179 5204 52 
After equal. Tani( 5.63 10 31 369 3018 
After tube settler 3.09 42 204 410 5404 
After dual media filter 6.34 7 48 65 4086 
After activated carbon 6.03 8 47 260 4054 BDL 

* All the parameters are in mg/1 except pH 

Fact and finding of the study carried out are as follows; 

1. The effluent received at CETP during study period was around 3.5 MLD, whereas the 

designed capacity of CETP is 24 MLD, which shows under utilization of the CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, and TSS were 86.2 %, 

78.7%, negative respectively.. 

3. Filter plate was not working due to damage of cloth. 

4. The raw effluent pipe line was leaked, alternate system was made to send the effluent 

directly to equalization tank. 

5. Red coloured water was stored near by the CETP's boundary wall. 

6. The increase of suspended solid concentration from 179 mg/1 to 260 mg/I at the outlet 

of CETP may be due to excess addition of lime solution for neautralization and also 

addition of raw domestic sewage in the aeration tank. 

5.3.8 NARELA CETP 

1. Date of Monitoring: 16 December, 2007 

2. Industrial area (s) connected to the CETP: Narela Industrial Area has about 600 

industry (mainly pickling,dying) 

85 



3 Main units of treatment scheme: 

i. Screens, 
ii. Grit channels, 

iii. Equalization tank, 
iv. Ike-chlorination contact tank, 
v. Tube settler, 

vi. Dual media filters 

vii. Activated carbon columns 
viii. Sludge thickener and 

ix. Rotary vacuum filter for sludge treatment 

x. Chlorination tank 

4. Design flow of CETP: 12MLD 

5. Average flow reaching CETP: 6.0-7.0 MLD 

Table 5.15: Unit sizes of main treatment units and operational conditions at Narela 
CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 131 m3/hr 

Volume: 16.5 x 33.0x 3.3 m3 
Tube Settler Hourly influent rate: 150-200 m3/hr 

Total number of operational hours: 8-12 hr 
Media depth: 1.5 m 

Tube settler Hourly influent flow rate: 800 m3/hr 
Total no. of operation: 8-12 hr 

Dual Media Filter (DMF) Total units: 20, Diameter: 3.0 m 
Total no. of operation hours: 12-14 hr 
No. of units in use: 16 

Activated carbon columns: Total units: 14, Diameter: 3.0 m 
Total no. of operation hours: 12-14 hr. 
N. of units in use: 3 

Sludge thickener Total no. of operation hours: 12-14 hrs 
Diameter: 4.0 m 

Rotary vacuum filter Total no. of operation hours: 12-14 hr. 
Diameter: 1.8 m and width: 1.52 m 
Design loading: 14 kg/m2/hr 

Chemical dozing Bleaching powder: 18-25 kg/day, Lime: 
56-70 kg/day, Polyelectrolyte: 2-3 kg/day 

86 



Table 5.16 Lab analysis report of CETP at Narela: 

Narela 
Design flow rate: 
24 MLD 
Observed flow: 
3.5 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.47 59 230 167 - 40 
After equal. Tank 7.43 102 681 634 - 
After tube settler 7.55 46 288 273 842 
After dual media filter 7.35 24 100 65 982 
After activated carbon 7.50 18 88 .327 994 
After Chlorination 7.47 28 97 75 768 BDL 

* All the parameters are in mg/1 except pH 

Fact and finding of the study carried out are as follows: 

1. The effluent received at CETP during study period was around 3.5 MLD, whereas the 

designed capacity of CETP is 24 MLD, which shows under utilization of the CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, TSS and O&G were 67.0 

%, 64.9%, 93.24% and 65.9% respectively which indicates proper treatment to the 
organic load. 

3. No flow measuring device is attached in any of the channels 

4. Over flow in the following stage 
i) SST, ii) Tube Settler and iii) Grit sludge 

5. Sludge after tube settler lying on the path. No proper sludge handling facility. 

6. Grit sludge drained outside due to over flow. 

7. Polyelectrolyte/lime was added to effluent from secondary settling tank for 
flocculation & proper settling of sludge in tube settlers from where the effluent goes to 

activated carbon/sand filters and finely to effluent channel. The effluent is finally 

disposed to the drain. 

87 



8. Equalization tank were not clean since the time it was put under operation and around 
50 to 60% of its capacity might have been exhausted by this time due to settling of solids 

at bottom. This clearly indicates the poor performance of equalization unit, which leads 

an adverse impact on overall efficiency of the CETP. 

9. All the parameters are well within acceptable limits. 

5.3.9 MAYAPURI CETP 

1. Date of Inspection: 17 December 2007 

2. Industrial area (s) connected to the CETP: Mayapuri Industrial Area about 500 

industries 

3. Main units of treatment scheme: 

i. Screens, 

ii. Grit channels, 

iii. Equalization tank, 
iv. Pre-chlorination contact tank, 

v. Tube settler, 
vi. Dual media filters 

vii. Activated carbon columns 
viii. Sludge thickener and 

ix. Rotary vacuum filter for sludge treatment 

x. Chlorination tank 

4. Design flow of CETP: 12 MLD 

5. Average flow reaching CETP: 4.0 MLD 

88 



Table 5.17: Unit sizes of main treatment units and operational conditions at 
Mayapuri CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 400 m3/hr 

Volume: 4000 m3  
Tube Settler Hourly influent rate: 150-250 m3/hr 

Total number of operational hours: 8-12 hr 
Primary Settling tank NA 
Aeration tank NA 
Secondary settling tank NA 
Dual Media Filter (DMF) Total units: 9, Diameter: 3.0 in 

Hourly influent rate: 200-300 m3/hr 
Total no. of operation hours: 8 hr 
No. of units in use: 4 

Activated carbon columns: Total units: 6, Diameter: 3.0 m 
Hourly influent rate: 200-300 m3/hr 
Total no. of operation hours: 8 hr. 
N. of units in use: 3 

Sludge thickener Daily hourly primary sludge flow rates: 150-250 m3/hr 
Total no. of operation hours: 8 hrs 
Diameter: 1.5 m 

Rotary vacuum filter Total no. of operation hours: 8-9 hr. 
Diameter: 1.8 m and width: 1.34 m 
Design loading: 15 kg/m2/hr 

Chemical dozing Bleaching powder: 25 kg/day, NaOH:100 kg/day, Lime: 
240 kg/day 
and Polyelectrolyte: 1 kg/day 

Table 5.18 Lab analysis report of CETP at Mayapuri: 

Mayapuri 
Design flow rate: 
12.0 MLD 
Observed flow: 
4.0 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.11 130 486 412 2308 222 
After equal. Tank 7.88 62 178 134 2412 
After tube settler 7.85 58 145 82 2520 
After dual media filter 7.73 50 133 79 2392 
After activated carbon 731 46 144 22 2568 51 

* All the parameters are in mg/1 except pH 

89 



Fact and finding of the study carried out are as follows: 

1. The effluent received at CETP during study period was around 4.0 MLD, whereas the 
designed capacity of CETP is 12 MLD, which shows under utilization of the CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, TSS and O&G were 64,6 
%, 70.3 %, 94.6 % and 77.0% respectively which indicates proper treatment to the 
organic load. 

3. The TDS and O&G level is not meeting the prescribed standard. 

4. Colour removal from effluent, which was being carried out by using carbon and sand 

bed filtration was not effective. 

5. In primary clarifier and aeration tank, foam was generating considerably. There was 
more foam in primary clarifier and is being removed manually. In aeration tank 

antifoaming agent was being used for minimization of foam. 

6. Sludge thickener was not found to be working properly. 

5.3.10 BADLI CETP 

1. Date of Inspection: 18 December, 2007. 

2. Industrial area (s) connected to the CETP: Badli Industrial Area - about 600 industries 

3. Main units of treatment scheme: 

i. Screens, 

ii. Grit channels, 

iii. Equalization tank, 
iv. Pre-chlorination contact tank, 
v. Tube settler, 

vi. Dual media filters 

90 



vii. Activated carbon columns 

viii. Sludge thickener and 

ix. Rotary vacuum filter for sludge treatment 

x. Chlorination tank 

4. Design flow of CETP: 1.5 MLD 

5. Average flow reaching CETP: 4.0 MLD 

Table 5.19: Unit sizes of main treatment units and operational conditions at Badli 
CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 200-400 a-1'1/hr 

Volume: 3000 m3  
Tube Settler Hourly influent rate: 250-350 mina 

Total number of operational hours: 8-12 hr 
Media depth: 2.5 m 

Primary Settling tank NA 
Aeration tank NA 
Secondary settling tank NA 
Dual Media Filter (DMF) Total units: 9, Diameter: 3.0 m 

Total no. of operation hours: 8 hr 
No. of units in use: 3 

Activated carbon columns: Total units: 6, Diameter: 3.0 m 
Total no. of operation hours: 8 hr. 
N. of units in use: 3 

Sludge thickener Total no. of operation hours: 8-10 hr 	 - 
Rotary vacuum filter Total no. of operation hours: 8-9 hr 

Diameter: 1.5m and width: 1.3 m 
Design loading:28.5 kg/m2/hr 

Chemical dozing Bleaching powder:25 kg/day, NaOH:100 kg/day, Lime: 
240 kg/day and Polyelectrolyte: 1 kg/day 

Table 5.20 Lab analysis report of CETP at Badli: 

Badli 
Design flow rate: 
1.5 MLD 
Observed flow: 
4.0 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 6.14 30 187 142 1686 BDL 
After equal. Tank 6.30 13 75 108 1656 
After tube settler 7.59 7 44 21 1738 
After dual media filter 
After activated Carbon 7.49 3 17 BDL 1604 BDL 

* All the parameters are in mg/1 except pH 

91 



Fact and finding of the study carried out are as follows: 

1. The effluent received at CETP during study period was around 4.0 MLD, whereas the 
designed capacity of CETP is 1.5 MLD, which shows over utilization of the CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, were 90.0 %, and 90.9 %, 
which indicates proper treatment to the organic load. 

3. The solid waste generated from the CETP need scientific disposal. At present it is 

being stored in open ground which may leads fro ground water contamination and 
leaching of sludge into adjacent drain during monsoon period. 

4. Industrial units are not providing the desired primary treatment to their effluent before 

sending to CETP and also CETP is not being operated in a scientific manner. 

5. All the parameters are well within acceptable limits. 

6. All the sludge draying beds were observed filled up with sludge, which shows 

inadequate capacity. There was no space left over in a sludge drying bed for loading of 

fresh sludge. 

7. Final effluent was being discharge in to the river Yamuna through drain. 

5.3.11 NANGLOI CETP 

1. Date of Inspection: December 18, 2007 

2. Industrial area (s) connected to the CETP: Nangloi Industrial Area - 450 industries 

3. Main units of treatment scheme: 

i. Screens, 
ii. Grit channels, 
iii. Equalization tank, 
iv. Pre-chlorination contact tank, 

v. Tube settler, 

92 



vi. Dual media filters 

vii. Activated carbon columns 

viii. Sludge thickener and 

ix. Rotary vacuum filter for sludge treatment 

x. Chlorination tank 

4. Design flow of CETP: 12 MLD 

5. Average flow reaching CETP: 4.0 MLD • 

Table 5.21: Unit sizes of main treatment units and operational conditions at Nangloi 
CETP 

Treatment Unit Collected Information 
Equalization tank Hourly influent rate: 350 m3/hr 

Volume: 4000 m3  
No. of aerators: 4 

Tube Settler Hourly influent rate: 150-250 m3/hr 
Total number of operational hours: 8-12 hr 
Media depth: 2.0 in 

Primary Settling tank NA 
Aeration tank NA 
Secondary settling tank NA 
Dual Media Filter (DMF) Total units: 9, Diameter: 3.0 m 

Hourly influent rate: 150-250 m3/hr 
Total no. of operation hours: 8 hr 
No. of units in use: 4 

Activated carbon columns: Total units: 6, Diameter: 3.0 in 
Hourly influent rate: 150-250 m3/hr 
Total no. of operation hours: 8 hr. 
N. of units in use: 3 

Sludge thickener Total no. of operation hours: 8 hr 
Rotary vacuum filter Total no..of operation hours: 8-9 hr. 

Diameter: 1.5 m and width: 1.32 m 
Design loading: 28.5 kg/m2/hr 

Chemical dozing Bleaching powder: 25 kg/day, NaOH: 100 kg/day, Lime: 
240 kg/day and Polyelectrolyte: 1 kg/day 

93 
k. 



Table 5.22 Lab analysis report Result of Nangloi CETP: 

Nagloi 
Design flow rate: 
12 MLD 
Observed flow: 
2.0 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.2 305 1438 837 3160 155 
After equal. Tank 7.26 240 1207 1248 3058 
After tube settler 6.55 30 137 62 3798 
After dual media filter 
After activated carbon 6.78 22 97 52 4000 BDL 

* All the parameters are in mg/1 except pH 

Fact and finding of the study carried out are as follows: 

1. The effluent received at CETP during study period was around 2.0 MLD, whereas the 

designed capacity of CETP is 12.0 MLD, which shows under utilization of the CETP. 

2. The overall treatment efficiencies, in respect of BOD, COD, and TSS were 92.7 %, 

93.2%, % and 93.7% respectively, which indicates proper treatment to the organic load. 

3. Industrial units are not providing the desired primary treatment to their effluent before 

sending to CETP. 

4. Most of the effluents from the industrial area are discharged onto the drains. 

5. The amount to total dissolved solids is extremely high. 

94 



TABLE 5.23 Overall Results of CETP Monitoring (December, 2007) 

Lawrence Road 

Design flow rate: 
12 MLD 
Observed flow: 
2.0 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.11 247 621 332 4350 122 
After equal. Tank 7.08 339 818 355 4120 
After tube settler 6.55 190 408 164 4276 
After dual media filter 6.65 203 414 180 4388 
After activated carbon 6.50 186 361 158 4176 70 

Mangolpuri 
Design flow rate: 
2.4 MLD 
Observed flow: 
1.2-1.3 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.15 75 274 170 7694 89 
After equal. Tank 7.20 150 490 457 8536 
After tube settler 7.32 44 148 124 8356 
After dual media filter 7.27 34 114 50 8288 
After activated carbon 6.69 22 96 36 8316 9 

Jhilmil 
Design flow rate: 
16.8 MLD 
Observed flow: 
4.5-5.0 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 6.75 109 313 136 2598 63 
After equal. Tank 6.34 29 135 78 3698 
After tube settler 6.49 22 110 72 3714 
After dual media filter 7.14 9 47 47 3298 
After activated carbon 6.70 11 71 37 2780 10 

Okhla 
Design flow rate: 
24 MLD 
Observed flow: 
3.5 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Before equal. Tank 7.29 231 550 222 1756 44 
After equal. Tank • 7.52 151 589 422 1798 
After tube settler 7.25 95 192 33 1818 
After dual media filter 7.31 90 197 22 1854 
After activated carbon 
filter 

7.16 76 193 15 1918 15 

GTK Road 
Design flow rate: 
6 MLD 
Observed flow: 
1.7 MLD 

Sample location 	. Ph BOD COD TSS TDS O&G 
Raw effluent 7.08 190 504 198 1066 
Before equal. Tank 7.33 157 397 184 1056 17 
After equal. Tank 7.55 51 225 241 1120 
After tube settler 7.10 15 47 29 1170 
After dual media filter 7.23 4 15 BDL 1854 
After activated carbon 7.38 7 31 28 1180 BDL 

SMA 
Design flow rate: 
24 MLD 
Observed flow: 
3.5 MLD 

Sample location Ph BOD COD TSS TDS O&G . 
Before equal. Tank 2.82 58 221 179 5204 52 
After equal. Tank 5.63 10 31 369 3018 
After tube settler 3.09 42 204 410 5404 
After dual media filter 6.34 7 48 65 4086 
After activated carbon 6.03 8 47 260 4054 BDL 

Narela 
Design flow rate• 
24 MLD 
Observed flow: 
3.5 MLD 

Sample location Ph BOD COD TSS TDS O&G 
Inlet 7.36 82 162 141 794 40 
Before equal. Tank 7.47 59 230 167 
After equal Tank 7.43 102 681 634 
After tube settler 	- ' 7.55 46 288 273 842 

95 



After dual media filter 7.35 24 100 65 982 
After activated carbon 7.50 18 88 327 994 
After Chlorination 7.47 28 97 75 768 BDL 

Mayapuri 
Design flow rate• 
12.0 MLD 
Observed flow: 
4.0 MLD 

Sample location Ph ROD COD TSS TDS O&G 
Before equal. Tank 7.11 130 486 412 2308 222 
After equal. Tank 7.88 62 178 134 2412 